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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.407(e) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum E.|.R.P Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
0.79dB
- under the limit at
3.4 15.407(b) Unwanted Emissions Pass 5636.29 MHz and
5635.99 MHz
21.07 dB
3.5 15.207 AC Conducted Emission Pass under the limit at
0.17 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Michelle Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Bluetooth-LE, IEEE 802.15.4, Wi-Fi 2.4GHz 802.11b/g/n/ax/be and Wi-Fi 5GHz 802.11a/n/ac/ax/be.

Antenna Type

WLAN:

<Ant. 0>: Dipole Antenna
<Ant. 1>: Dipole Antenna
Bluetooth-LE: Dipole Antenna
IEEE 802.15.4: Dipole Antenna

Antenna information

5850 MHz ~ 5895 MHz Peak Gain (dBi) 22:' ?f g:g

Antenna information for Directional Gain

<5G_Ant0 + 5G_Ant1>
5850 MHz ~ 5895 MHz Peak Gain (dBi) | Correlated: 4.69
Uncorrelated: 2.66

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

COO05-HY (TAF Code: 1190)

The Conducted Emission test item subcontracted to Sporton International
Inc. EMC & Wireless Communications Laboratory.

Test Site Location

Test Site No.

Remark

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH23-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

Test Site Location

Test Site No.

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ FCC KDB 291074 D02 EMC Measurement v01

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

F N
Frequency Band Bandwidth Channel requency E0
(MHz)
169 5845 Straddle
20 MHz 173 5865
5850-5895 MHz 177 5885
(U-NII-4) 167 5835 Straddle
40 MHz
175 5875
80 MHz 171 5855 Straddle

Note: The channel noted with “straddle” spans 5.725-5.850 GHz and 5.850-5.895 GHz.
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2.2 Test Mode

TX power level on Ant. 1 in SISO mode is same as that in MIMO mode, so measurement in MIMO
mode is sufficient to cover its SISO mode. Test has been performed on MIMO mode, and SISO mode
on Ant. 0.

The power for 802.11n mode is smaller than 802.11ac mode, so all other conducted and radiated test is

covered by 802.11ac mode.

The power for 802.11ax mode is smaller than 802.11be mode, so all other conducted and radiated test

is covered by 802.11be mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 (Covered by VHT20) MCS0
802.11n HT40 (Covered by VHT40) MCS0
802.11ac VHT20 MCS0

802.11ac VHT40 MCS0

802.11ac VHT80 MCSO0

802.11ac VHT160 MCSO0

802.11ax HE20 (Covered by EHT20) MCSO0
802.11ax HE40 (Covered by EHT40) MCSO0
802.11ax HE80 (Covered by EHT80) MCS0
802.11ax HE160 (Covered by EHT160) MCS0
802.11be EHT20 MCS0

802.11be EHT40 MCS0

802.11be EHT80 MCSO0

802.11be EHT160 MCSO0

Test Cases
AC
Conducted | Mode 1: WLAN (5GHz) Link + Adapter (Luxshare_45W type A)
Emission
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<Ant. 0>
RF test channel of UNII-4 and UNII-3 &-4 span channels
Ch.# —r 802.11ac 802.11ac 802.11ac 802.11ac
. VHT20 VHT40 VHTS80 VHT160
L Low 169 169 167 - -
Middle 173 173 - 171 163
H High 177 177 175 - -
RF test channel of UNII-4 and UNII-3 &-4 span channels
Ch. # 802.11ax 802.11be 802.11be 802.11be 802.11be
HE20 EHT20 EHT40 EHT80 EHT160
L| Low 169 169 167 - -
M | Middle 173 173 - 171 163
H | High 177 177 175 - -
MIMO <Ant. 0+1>
RF test channel of UNII-4 and UNII-3 &-4 span channels
Ch.# . 802.11ac 802.11ac 802.11ac 802.11ac
: VHT20 VHT40 VHTS80 VHT160
L Low 169 169 167 - -
Middle 173 173 - 171 163
H High 177 177 175 - -
RF test channel of UNII-4 and UNII-3 &-4 span channels
Ch. # 802.11ax 802.11be 802.11be 802.11be 802.11be
HE20 EHT20 EHT40 EHT80 EHT160
L Low 169 169 167 - -
M | Middle 173 173 - 171 163
H High 177 177 175 - -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item [Equipment Brand Name [Model Name FCC ID Data Cable |Power Cord
AC I/P:
. Unshielded, 1.2 m
1. |Notebook Dell Latitude 3420 FCC DoC N/A DC O/P:
Shielded, 1.8 m
2. |PC msi PRO DP1 80A7 FCC DoC N/A Unshielded, 1.8m
3. |PC msi Aegis-B918 FCC DoC N/A Unshielded, 1.8m
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2.5

EUT Operation Test Setup

The RF test items, utility “QSPR Version 6.00.00156.1” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example
For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.
Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.
Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=4.2+10=14.2 (dB)
TEL: 886-3-327-0868 Page Number 1 11 of 26
FAX: 886-3-327-0855 Issue Date : Dec. 12, 2024

Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0 Report Version 101



e% FCC RADIO TEST REPORT Report No. : FR492020F
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures
The testing follows FCC KDB 291074 D02 EMC Measurement vO1 Section 2.11 Minimum Emission
bandwidth

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold
Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

o g A~ w0 NP

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum E.l.R.P Output Power Measurement
3.2.1Limit of Maximum E.I.R.P Output Power

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band, and
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not

exceed an e.i.r.p. of 30 dBm.

3.2.2 Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

1.  For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz
band, the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz
band.

2.  For client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands shall meet both 15.407(a)(3)(i) 30dBm/500kHz and 15.407(a)(3)(iii) 14dBm/MHz limit,
where the stringent limit 14dBm/MHz is applied.

3.  For an indoor access point operating on a channel that spans the 5.725-5.850 GHz and
5.850-5.895 GHz bands shall meet both 15.407(a)(3)(ii)) 36dBm limit, where the stringent limit
20dBm/MHz is applied.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

N

- Measure the duty cycle.

+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.

- Set VBW 2 3 MHz.

« Number of points in sweep =2 Span / RBW.

- Sweep time = auto.

+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.

Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4Test Setup

(oY ] ]
Spect Al
pectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement
This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
(2) For transmitters operating solely in the 5.850-5.895 GHz band or operating on a channel that
spans across 5.725-5.895 GHz:
15.407(b)(5)(i), all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of 15 dBm/MHz
and shall decrease linearly to an e.i.r.p. of =7 dBm/MHz at or above 5.925 GHz.
All emissions below 5.725 GHz shall not exceed an e.i.r.p. of —27 dBm/MHz at 5.65 GHz
increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7 GHz increasing linearly to a level of
15.6 dBm/MHz at 5.72 GHz, and from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at
5.725 GHz.
(3) KDB789033 D02 v02r01 G)2)c)
Use guidance in KDB Publication 789033 for all measurements. Unwanted emissions outside of
restricted bands are measured with an RMS detector. In addition, 15.35(b) applies where the peak
emissions must be limited to no more than 20 dB above the average limit.
Unwanted band-edge emissions may be measured using the integration method as described in
KDB Publication 789033 3. d) (ii). Emissions below 5725 MHz should be measured using

peak-detection while emission above 5895 MHz should be measured using average.
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Frequency(GHz) EIRP (dBm) Field Strength @3m distance Note
(dBuV/m)
Below 5.65 -27dBm/MHz 68.2 Peak
5.7 10dBm/MHz 105.2 Peak
5.72 15.6dBm/MHz 110.8 Peak
5.725 27dBm/MHz 122.2 Peak
5.895 -5dBm/MHz 90.2 Average
5.895 15dBm/MHz 110.2 Peak
Above 5.925 -27dBm/MHz 68.2 Average
Above 5.925 -7dBm/MHz 88.2 Peak

Note: Field strength at 3 m distance is converted to EIRP as the following equation:
EIRP[dBm] = E[dBuV/m]- 95.2

3.4.2 Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02rO1.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold
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(3) Use the following spectrum analyzer settings:

For average measurement:

The procedure for method trace averaging is as follows:

a)
b)

c)

d)

9)

RBW =1 MHz.

VBW 2= [3 x RBW].

Detector = RMS (power averaging), if [span / (# of points in sweep)] <
RBW / 2. Satisfying this condition can require increasing the number of
points in the sweep or reducing the span. If the condition is not satisfied,
then the detector mode shall be set to peak.

Averaging type = power (i.e., rms) (As an alternative, the detector and
averaging type may be set for linear voltage averaging.

Sweep time = auto

Perform a trace average of at least 100 traces if the transmission is
continuous. If the transmission is not continuous, then the number of
traces shall be increased by a factor of 1/ D, where D is the duty cycle.
For example, with 50% duty cycle, at least 200 traces shall be averaged.
(If a specific emission is demonstrated to be continuous—i.e., 100% duty
cycle—then rather than turning ON and OFF with the transmit cycle, at least
100 traces shall beaveraged.)

If tests are performed with the EUT transmitting at a duty cycle less than
98%, then a correction factor shall be added to the measurement results
prior to comparing with the emission limit, to compute the emission level
that would have been measured had the test been performed at 100%
duty cycle. The correction factor is computed as follows:

1) If power averaging (rms) mode was used in the preceding step e),
then the correction factor is [10 log (1 / D)], where D is the duty
cycle. For example, if the transmit duty cycle was 50%, then 3 dB
shall be added to the measured emission levels.

2) If a specific emission is demonstrated to be continuous (100%
duty cycle) rather than turning ON and OFF with the transmit cycle,

then no duty cycle correction is required for that emission.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

4. The measurement antenna is a broadband antenna and its height is adjusted between one
meter and four meters above ground to find the maximum value of the field strength for both
horizontal polarization and vertical polarization.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from O degree to 360 degree to find the peak maximum hold reading for
scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

_ —’.

1.5m
m—'—!—

Metal Full Soldered Ground Plane
o0

Spectrum Analyzer / Receiver

—
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w0 DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
| e EUT '
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I L Ll |
|
I i | .
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Unique (non-standard) antenna connector.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 07, 2023 | O O Z028| Nov. 06, 2024 %";ggﬁ?‘;
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 01, 2024 |\ O 298| oct. 31, 2025 E:T‘ﬁgg‘_‘fﬁo)'
Power Sensor|  DARE RPR3006W 115(')0(0,\%:12?;? 10MHz~6GHz | Jan. 10, 2024 %‘2\'/_021:%’220524; Jan. 09, 2025 E:T"'_r"gg‘_‘f_tﬁe)'
Aifl;lr Ronde & FSV40 101566 | 10Hz~40GHz | Aug. 23, 2024 %‘2\'/_021:;’220524; Aug. 22, 2025 %ﬂgg‘_ﬁi‘;
Switch Sontrol| g rgeon ETF-058 EC(;%(;?:)% N/A Apr. 08,2024 | Q% O 20801 Apr. 07, 2025 %";ggﬁ?‘;
o R o N W R e o T
ASoower | ChainTek | APC-1000W N/A N/A N/A Nov. 25, 2024 N/A %’gggcﬂ%
EMi Tost ] Ronde & ESR3 102388 | 9kHz~3.6GHz | Dec. 06, 2023 | Nov. 25, 2024 | Dec. 05, 2024 %gggcmr;
Hygrometer Testo 608-H1 34913912 N/A Oct. 14, 2024 | Nov. 25, 2024 | Oct. 13, 2025 %’Sggcﬂ‘;’;
LISN gg;‘\?vié‘ ENV216 100081 | 9kHz~30MHz | Nov. 14, 2024 | Nov. 25, 2024 | Nov. 13, 2025 (ngggcﬂi’;;
Software Ronde & EMC32 N/A N/A N/A Nov. 25, 2024 N/A (ngggcﬂ?(r;
Puise Limiter | SCWARZBE |y Tsp 95617 N| 000t N/A Jul. 30, 2024 | Nov. 25, 2024 | Jul. 29, 2025 %’gggcﬂ‘;’;
LISN Cable MVE RG-400  |MQT24082501 N/A Oct. 15,2024 | Nov. 25, 2024 | Oct. 14, 2025 %’Sggcﬂ‘;’;
Loop Antenna gg;‘\?vzé‘ HFH2-22 100488 | 9 kHz~30 MHz | Aug. 29, 2024 ’\rl\loc;/\}.1247’,22002244~ Aug. 28, 2025 (o?gﬂiggfﬁv)
Bilog Antenna | TESEQ 088552%255’&- 47020806 | 30MHz-1GHz | Oct. 05,2024 |\ U 224 Oct. 04, 2025 (o?gﬂigg?gv)
Amplifier | SONOMA 310N 421580 | kHz-1GHz | Jul. 14,2024 0% U1 2RI i 13, 2025 (Og{gﬂiggf’gy)
Amplifier EMEC EMO1G18GA | 060878 N/A Sep. 27, 2024 ’\,‘\103’\',_12“7’,220022“; Sep. 26, 2025 (Oigﬂiggf’gy)
D%?%E%?fd RFSPIN DRH18-E  |LE2COSATBEN| 1GHz=18GHz | Jun. 20,2024 \O% 'L 20837 yun. 19, 2025 (Oﬁéﬂ?ﬁ,ff’ﬁy)
SHF-EFF Hom) SCHVIARZBE | BBHA 9170 1224 | 18GHz-40GHz | Jun. 24,2024 [\ 11 2087 yun. 23, 2025 (Oﬁéﬂ?ﬁ,ff’ﬁy)
Preamplifier EMEC EM18G40G 060873 | 18GHz~40GHz | Sep. 02, 2024 ",'\loc;’\'/.1247”22°02244" Sep. 01, 2025 (o?gﬂizag?ﬁv)
Aﬁ;ﬂ;ﬁér Keysight N9O10B | MY62170337 N/A Aug. 21, 2024 ’\rl\loc;/\}.1247’,22002244~ Aug. 20, 2025 (O:?gﬂizagf’;w
Hygrometer | TECPEL DTM-303A | TP210001 N/A Oct. 24, 2024 '\,'\IOC;’\'/_1247’,22002244~ Oct. 23, 2025 (Og{gﬂiggf’gy)
Controller EMEC EM1000 NA  loposantast VA |Nowor ooa | NA (ossca:gi;g?l-?v)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A ",'\loc;’\'/.1247”22°02244" N/A (o?gﬂizag?ﬁv)
TumTable | ChainTek | T-200-S-1 N/A 0~360 Degree NA e e a | NA (O?ngﬂiggf’gy)
Software Audix 6.098221;20191 RK-002348 N/A NA e e S r| A (O?nggi;‘gf’gy)
RECable | GUrmen | o e | 8039512 | 9kHz-30MHz | Mar 06, 2024 |\ U 210 Mar. 05, 2025 | FEdEIN
RF Cable | HOBER* | SUCOPLEX | g04305/2 N/A Nov. 27,2023 |\ T 28| Nov. 26, 2024 (Oﬁgﬂiggfﬁy)
RF Cable gﬂﬁﬁé; SUC1OOZLEX 804395/2 N/A Nov. 26, 2024 ",'\IO(;’\'/_2267”22002244" Nov. 25, 2025 (Oﬁgai;‘gfﬁw
RF Cable EMC Emcioty |23111523119 N/A Nov. 27,2023 |\ T Z083| Nov. 26, 2024 (O§gai§§f’|f|‘Y)
RF Cable EMC Emctory 2311523119 N/A Nov. 26, 2024 |\ 2% 22| Nov. 25, 2025 (Og{gﬂiggf’;y)
TEL: 886-3-327-0868 Page Number 1 25 of 26
FAX: 886-3-327-0855 Issue Date : Dec. 12, 2024
Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0 Report Version 101




swanranas. FCC RADIO TEST REPORT Report No. : FR492020F

5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.5dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence 4.6 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.3 dB
of 95% (U = 2Uc(y)) )
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Appendix A. Test Result of Conducted Test Items

Report Number : FR492020F

Test Engineer:

Sylvia Li

Temperature:

21~25

°C

Test Date:

2024/10/1~2024/11/23

Relative Humidity:

51~54

%
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TEST RESULTS DATA
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6dB and 26dB EBW and 99% OBW

UNII-4 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth )
Mod. Rate NTY CH. (Mqu) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
AntO | Ant1 | AntO | Ant1 [ AntO | Ant1
11a |6Mbps| 1| 169 | 5845 | 17.08 - 23.70 - 16.33 - 0.5 Pass
11a |6Mbps| 1 [ 173 | 5865 | 17.13 - 23.23 - 16.34 - 0.5 Pass
11a |6Mbps| 1 | 177 | 5885 | 17.08 - 23.00 - 16.34 - 0.5 Pass
VHT20 MCSO| 1| 169 | 5845 | 18.33 - 23.84 - 17.60 - 0.5 Pass
VHT20 MCSO| 1| 173 | 5865 | 18.28 - 24.72 - 17.59 - 0.5 Pass
VHT20| MCSO0| 1 177 5885 | 18.28 - 24.50 - 17.60 - 0.5 Pass
VHT40 MCSO| 1| 167 | 5835 | 37.86 - 48.05 - 36.41 - 0.5 Pass
VHT40 MCSO| 1| 175 | 5875 | 37.66 - 47.52 - 36.40 - 0.5 Pass
VHT80| MCSO| 1| 171 | 5855 | 76.96 - 93.34 - 76.35 - 0.5 Pass
VHT16q MCSO| 1 | 163 | 5815 [156.80 - 178.80 - 156.38 - 0.5 Pass
UNII-4 MIMO
99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth 8
Mod. Rate NTY CH. (Mqu) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
AntO | Ant1 | AntO | Ant1 [ AntO | Ant1
11a |[6Mbps| 2 169 5845 | 17.13 | 17.08 | 23.35 | 22.82 | 16.34 | 16.32 0.5 Pass
11a |6Mbps| 2 173 5865 | 17.13 | 17.08 | 23.47 | 22.87 | 16.32 | 16.34 0.5 Pass
11a |[6Mbps| 2 177 5885 | 17.13 | 17.13 | 23.54 | 2291 | 16.35 | 16.32 0.5 Pass
VHT20| MCS0| 2 169 5845 | 18.28 | 18.13 | 24.58 | 24.06 | 17.59 | 17.54 0.5 Pass
VHT20| MCSO0| 2 173 5865 | 18.28 | 18.13 | 23.86 | 24.36 | 17.59 | 17.56 0.5 Pass
VHT20| MCS0| 2 177 5885 | 18.33 | 18.18 | 24.36 | 24.45 | 17.60 | 17.60 0.5 Pass
VHT40| MCSO0| 2 167 5835 | 37.86 | 37.76 | 48.02 | 47.78 | 36.39 | 36.39 0.5 Pass
VHT40| MCSO0| 2 175 5875 | 37.66 | 37.76 | 47.71 | 47.41 | 36.36 | 36.38 0.5 Pass
VHT80| MCSO0| 2 171 5855 | 76.84 | 76.72 | 91.65 | 91.20 | 76.32 | 76.32 0.5 Pass
VHT16q MCSO0| 2 163 5815 | 157.04 | 157.04 [181.34 | 177.89 | 156.00 | 155.81 0.5 Pass
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TEST RESULTS DATA
Average Power Table

UNII-4 single antenna
Average EIRP
Data =i Conducgced DQ IEol\I/?er qugr
Mod. NTXY CH. Power (dBi) Limit
Rate (MHz) (dBm) (dBm) (dBm)
AntO [ Ant1 | SUM [ AntO | Ant1 [ AntO | Ant1 [ AntO | Ant 1
11a [6Mbps| 1| 169 | 5845 |23.70 - 5.39 - 29.09 - 36 -
11a [6Mbps| 1| 173 | 5865 |23.50 - 5.39 - 28.89 - 36 -
11a [6Mbps| 1| 177 | 5885 |23.70 - 5.39 - 29.09 - 36 -
HT20 | MCSO0| 1| 169 [ 5845 | 23.60 - 5.39 - 28.99 - 36 -
HT20 | MCSO0| 1| 173 | 5865 | 23.50 - 5.39 - 28.89 - 36 -
HT20 | MCSO0| 1| 177 | 5885 | 23.60 - 5.39 - 28.99 - 36 -
HT40 | MCSO0| 1| 167 | 5835 | 24.00 - 5.39 - 29.39 - 36 -
HT40 |MCSO| 1| 175 | 5875 | 23.80 - 5.39 - 29.19 - 36 -
VHT20| MCSO0| 1| 169 | 5845 |23.70 - 5.39 - 29.09 - 36 -
VHT20| MCSO| 1| 173 | 5865 | 23.60 - 5.39 - 28.99 - 36 -
VHT20| MCSO0| 1| 177 | 5885 | 23.70 - 5.39 - 29.09 - 36 -
VHT40| MCSO0| 1| 167 | 5835 |24.10 - 5.39 - 29.49 - 36 -
VHT40| MCSO0| 1| 175 | 5875 | 23.90 - 5.39 - 29.29 - 36 -
VHT80| MCS0| 1| 171 | 5855 | 23.90 - 5.39 - 29.29 - 36 -
\VHT160 MCSO| 1| 163 | 5815 | 21.60 - 5.39 - 26.99 - 36 -
UNII-4 MIMO
Average EIRP
Mod. | P2 N7y ch. | Fred: Co;gxgtred (dDISi) FI’E;‘T’; Pﬁﬁﬁr
°% | Rate " | (MHz) (dBm) (dBm) (dBm)
Ant0 | Ant1 | SUM [ AntO [ Ant1 | AntO | Ant1 | AntO | Ant 1
11a |6Mbps| 2 | 169 | 5845 | 23.80 | 23.40 | 26.61 2.94 29.55 36
11a |6Mbps| 2 | 173 | 5865 | 23.70 | 23.50 | 26.61 2.94 29.55 36
11a |6Mbps| 2 | 177 | 5885 | 23.90 | 23.90 | 26.91 2.94 29.85 36
HT20 |MCS0| 2 | 169 | 5845 | 23.80 |23.60 | 26.71 2.94 29.65 36
HT20 | MCS0| 2 | 173 | 5865 | 23.60 | 23.50 | 26.56 2.94 29.50 36
HT20 | MCS0| 2 | 177 | 5885 | 23.60 | 23.80 | 26.71 2.94 29.65 36
HT40 | MCS0| 2 | 167 | 5835 | 24.10 | 23.80 | 26.96 2.94 29.90 36
HT40 | MCS0| 2 | 175 | 5875 | 23.90 | 23.70 | 26.81 2.94 29.75 36
VHT20| MCS0| 2 | 169 | 5845 |23.90 | 23.70 | 26.81 2.94 29.75 36
VHT20| MCS0| 2 | 173 | 5865 |23.70 | 23.60 | 26.66 2.94 29.60 36
VHT20| MCS0| 2 | 177 | 5885 |23.70 | 23.90 | 26.81 2.94 29.75 36
VHT40| MCS0| 2 | 167 | 5835 [24.20 | 23.90 | 27.06 2.94 30.00 36
VHT40| MCS0| 2 | 175 | 5875 |24.00 | 23.80 | 26.91 2.94 29.85 36
VHT80| MCS0| 2| 171 | 5855 |24.00 | 23.80 | 26.91 2.94 29.85 36
VHT160 MCSO| 2 | 163 | 5815 [20.20 | 19.80 | 23.01 2.94 25.95 36
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Power Spectral Density

Report Number : FR492020F

UNII-4 single antenna
Average EIRP
Mod Data N CH Freq. Fzgg)r ;&Wgr?i’:cigr ((Ei)lg;i) IEDISIS Ersn?t Pass
%% | Rate [ T | (MHz) (dB) ( dB;)’MHZ) (@BMMHz) | i | il
AntO | Ant1 [ AntO | Ant1 | SUM | AntO | Ant1 [ AntO | Ant1 | AntO [ Ant1
11a [6Mbps| 1| 169 | 5845 | 0.04 - 112 - 5.39 - 1711 - [2000| - | Pass
11a [6Mbps| 1| 173 | 5865 | 0.04 - [ 11.28 - 5.39 - [1667] - [2000| - | Pass
11a [6Mbps| 1| 177 | 5885 | 0.04 - [ 127 - 5.39 - |1666]| - [2000| - | Pass
VHT20[ MCSO| 1| 169 | 5845 | 0.13 - [ 1144 - 5.39 - [1683] - [2000| - | Pass
VHT20[ MCSO| 1| 173 | 5865 | 0.13 - [ 1106 - 5.39 - [16.45] - [20.00| - | Pass
VHT20[ MCSO| 1| 177 | 5885 | 0.13 - [ 1101 - 5.39 - [1640] - [20.00| - | Pass
VHT40[ MCSO| 1| 167 | 5835 | 0.11 - 9.02 - 5.39 - [14.41 - [2000| - | Pass
VHT40[ MCSO| 1| 175 | 5875 | 0.11 - 8.26 - 5.39 - [1365] - [20.00| - | Pass
VHT80[ MCSO| 1| 171 | 5855 | 0.12 - 5.39 - 5.39 - [1078] - [20.00| - | Pass
VHT16q MCSO| 1 | 163 | 5815 | 0.11 - 0.25 - 5.39 - | 564 - [2000] - | Pass
UNII-4 MIMO
Average EIRP
Mod Data N CH Freq. Fzgg)r ;&Wgr?i’:cigr ((Ei)lg;i) IEDISIS Ersn?t Pass
%% | Rate ['7] “™ | (MHz) (dB) ( dB;)’MHZ) (@BMMHz) | i | il
AntO | Ant1 [ AntO [ Ant1 | SUM | AntO | Ant1 [ AntO [ Ant1 [ AntO | Ant1
11a [6Mbps| 2 | 169 | 5845 | 0.04 | 0.04 14.68 4.44 19.12 20.00 Pass
11a [6Mbps| 2 | 173 | 5865 | 0.04 | 0.04 14.25 4.44 18.69 20.00 Pass
11a [6Mbps| 2 | 177 | 5885 | 0.04 | 0.04 14.47 4.44 18.91 20.00 Pass
VHT20[ MCSO| 2 | 169 | 5845 | 0.13 | 0.12 14.74 4.44 19.18 20.00 Pass
VHT20[ MCSO0| 2 | 173 | 5865 | 0.13 | 0.12 14.19 4.44 18.63 20.00 Pass
VHT20[ MCS0| 2 | 177 | 5885 | 0.13 | 0.12 14.28 4.44 18.72 20.00 Pass
VHT40[ MCSO0| 2 | 167 | 5835 | 0.11 | 0.12 12.22 4.44 16.66 20.00 Pass
VHT40[ MCS0| 2 | 175 | 5875 | 0.11 | 0.12 11.38 4.44 15.82 20.00 Pass
VHT80[ MCSO| 2 | 171 | 5855 | 0.11 | 0.11 8.60 4.44 13.04 20.00 Pass
VHT16d MCSO| 2 [ 163 | 5815 | 0.09 | 0.10 2.55 4.44 6.99 20.00 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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TEST RESULTS DATA

Average Power Table

Report Number : FR492020F

UNII-4 single antenna

Average EIRP EIRP
Data Freq. RU. Conducted DG. Power qugr
Mod. Rate NTXY CH. (MHz) Config Power (dBi) (dBm) Limit
. (dBm) (dBm)
AntO | Ant1 | SUM | AntO | Ant1 | AntO | Ant1 | AntO | Ant 1
HE20 | MCSO| 1| 169 | 5845 | Full |23.80 - 5.39 - 29.19 - 36 -
HE20 |MCSO| 1| 173 | 5865 | Full [23.70 - 5.39 - 29.09 - 36 -
HE20 | MCSO| 1| 177 | 5885 | Full |23.80 - 5.39 - 29.19 - 36 -
HE40 | MCSO| 1| 167 | 5835 | Full |24.00 - 5.39 - 29.39 - 36 -
HE40 |MCSO| 1| 175 | 5875 | Full |23.80 - 5.39 - 29.19 - 36 -
HE80 | MCSO| 1| 171 | 5855 | Full [23.70 - 5.39 - 29.09 - 36 -
HE160| MCSO| 1| 163 | 5815 | Full [21.50 - 5.39 - 26.89 - 36 -
UNII-4 MIMO
Average EIRP EIRP
Data Freq. RU. Conducted DGf Power Po.w.er
Mod. Rate NTXY CH. (MH2) Config Power (dBi) (dBm) Limit
. (dBm) (dBm)
Ant0 | Ant1 | SUM [ AntO [ Ant1 | AntO | Ant1 [ AntO [ Ant1
HE20 | MCSO| 2 | 169 | 5845 | Full [24.00 |23.70 | 26.86 2.94 29.80 36
HE20 [MCSO0| 2 | 173 | 5865 | Full [23.80 |23.70 |26.76 2.94 29.70 36
HE20 | MCSO| 2 | 177 | 5885 | Full |24.00 |24.00 |27.01 2.94 29.95 36
HE40 | MCSO| 2 | 167 | 5835 | Full [24.10 |23.90 |27.01 2.94 29.95 36
HE40 [MCSO| 2 | 175 | 5875 | Full [24.00 |23.80 |26.91 2.94 29.85 36
HE80 | MCSO| 2 | 171 | 5855 | Full [23.80 |23.70 | 26.76 2.94 29.70 36
HE160| MCSO| 2 | 163 | 5815 | Full [21.10 (20.80 |23.96 2.94 26.90 36
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

Report Number : FR492020F

UNII-4 single antenna

99% 26dB 6 dB 6dB
Data Freq. RU Bandwidth Bandwidth Bandwidth Bandwidth :
W | e 7 ST (Mqu) Config. (MHz) (MHz) (MHz) Min. Limit Feie
(MHz)
AntO | Ant1 | AntO | Ant1 | AntO | Ant1
EHT20| MCSO| 1| 169 | 5845 Full 1923 | - | 2396 | - |19.03]| - 05 Pass
EHT20| MCSO| 1 | 173 | 5865 Full 1923 | - | 2390 | - |19.04]| - 05 Pass
EHT20| MCSO| 1| 177 | 5885 Full 1923 | - | 2398 | - |1904]| - 05 Pass
EHTA40| MCSO| 1 | 167 | 5835 Full 3866 | - | 4643 | - | 3821 N 05 Pass
EHT40| MCSO| 1| 175 | 5875 Full 3856 | - 4632 | - |3814] - 05 Pass
EHT80| MCSO| 1 | 171 | 5855 Full 7804 | - |8918 | - |7798] - 05 Pass
EAT16d MCSO| 1| 163 | 5815 Full 158.00| - |17890| - |15821| - 05 Pass
UNII-4 MIMO
99% 26dB 6dB 6 dB
Data Freq. RU Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. | pate [NP{ CH- (MH(i) Config. (MH2) (MH2) (MH2) Min, Limit | " ass/Fall
(MHz)
AntO | Ant1 | AntO | Ant1 | AntO | Ant1
EHT20| MCSO| 2 | 169 | 5845 Full 19.23 | 19.18 | 23.82 | 23.67 | 19.07 | 18.73 05 Pass
EHT20| MCSO| 2 | 173 | 5865 Full 19.33 | 19.18 | 23.93 | 24.25 | 19.03 | 19.02 05 Pass
EHT20| MCSO| 2 | 177 | 5885 Full 19.23 | 19.18 | 24.11 | 24.30 | 18.92 | 18.97 05 Pass
EHT40| MCSO| 2 | 167 | 5835 Full 38.76 | 38.76 | 46.29 | 46.38 | 38.31 | 38.22 05 Pass
EHTA40| MCSO| 2 | 175 | 5875 Full 38.66 | 38.76 | 45.65 | 46.19 | 38.10 | 38.23 05 Pass
EHT80| MCSO| 2 | 171 | 5855 Full 78.04 | 78.04 | 88.96 | 91.17 | 78.00 | 77.95 05 Pass
EHT16q MCSO| 2 | 163 | 5815 Full 158.00 | 158.48 | 179.38 | 175.82 | 157.89 | 156.58 05 Pass
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Report Number : FR492020F

TEST RESULTS DATA
Average Power Table

UNII-4 single antenna
Average EIRP
Data Freq. RU Conduft'ed DG: PEol\s{v:r Pgw_er
Mod. Rate NTH CH. (MHz) ot Power (dBi) (dBm) Limit
(dBm) (dBm)
AntO | Ant1 | SUM | AntO | Ant1 | AntO | Ant1 | AntO | Ant1
EHT20[{ MCSO| 1| 169 | 5845 Full 23.90 - 5.39 - 29.29 - 36 -
EHT20[{ MCSO| 1 | 173 | 5865 Full 23.80 - 5.39 - 29.19 - 36 -
EHT20[{ MCSO| 1| 177 | 5885 Full 23.90 - 5.39 - 29.29 - 36 -
EHT40[ MCSO| 1 | 167 | 5835 Full 24.10 - 5.39 - 29.49 - 36 -
EHT40[{ MCSO| 1| 175 | 5875 Full 23.90 - 5.39 - 29.29 - 36 -
EHT80[ MCSO| 1| 171 | 5855 Full 23.80 - 5.39 - 29.19 - 36 -
EHT160 MCSO| 1 | 163 | 5815 Full 21.60 - 5.39 - 26.99 - 36 -
UNII-4 MIMO
Average EIRP
Data Freq. RU Condut?ted DG: PEol\s{v:r Pgw_er
Mod. Rate NTH CH. (MHz) ot Power (dBi) (dBm) Limit
(dBm) (dBm)
AntO [ Ant1 | SUM [ Ant0 | Ant1 [ AntO | Ant1 [ AntO | Ant1
EHT20[{ MCSO| 2 | 169 | 5845 Full 24.10 | 23.80 | 26.96 2.94 29.90 36
EHT20[{ MCSO| 2 | 173 | 5865 Full 23.90 |23.80 |26.86 2.94 29.80 36
EHT20[{ MCSO| 2 | 177 | 5885 Full 24.10 [ 24.10 | 27.11 2.94 30.05 36
EHT40[ MCSO| 2 | 167 | 5835 Full 24.20 | 24.00 | 27.11 2.94 30.05 36
EHT40[{ MCSO| 2 | 175 | 5875 Full 24.10 | 23.90 | 27.01 2.94 29.95 36
EHT80| MCSO| 2 | 171 | 5855 Full 23.90 |23.80 |26.86 2.94 29.80 36
EHT160 MCSO| 2 [ 163 | 5815 Full 21.20 [ 20.90 | 24.06 2.94 27.00 36
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR492020F

UNII-4 single antenna
Average EIRP

Dat F RU leégr Power Density DG }ED";g PSD P
Mod. | o2 Nt cH. [ ,red: _ with Duty Factor (dBi) Limit ass
Rate (MHz) Config. (dB) (dBm/MHz) (dBm/MHz) (dBm/MHz) [Fail

AntO | Ant1 | AntO [ Ant1 | SUM | AntO [ Ant1 | AntO | Ant1 [ AntO | Ant1
EHT20( MCSO| 1 169 | 5845 Full 0.13 - 11.44 - 5.39 - 16.83 - 20.00 - Pass
EHT20( MCSO| 1 173 | 5865 Full 0.13 - 11.06 - 5.39 - 16.45 - 20.00 - Pass
EHT20( MCSO| 1 177 | 5885 Full 0.13 - 10.95 - 5.39 - 16.34 - 20.00 - Pass
EHT40( MCSO| 1 167 | 5835 Full 0.13 - 8.79 - 5.39 - 14.18 - 20.00 - Pass
EHT40( MCSO| 1 175 | 5875 Full 0.13 - 7.94 - 5.39 - 13.33 - 20.00 - Pass
EHT80( MCSO0| 1 171 5855 Full 0.09 - 5.36 - 5.39 - 10.75 - 20.00 - Pass
EHT160 MCSO| 1 163 | 5815 Full 0.11 - 0.25 - 5.39 - 5.64 - 20.00 - Pass
UNII-4 MIMO
Average EIRP

Dat E RU nggr Power Density DG E,";DP PSD P
Mod. | 222 N cH. | -9 . with Duty Factor (dBi) Limit EES
Rate (MHz) Config. (dB) (dBm/MHz) (dBm/MHz) (dBm/MHz) [Fail

AntO [ Ant1 [ AntO [ Ant1] SUM [ AntO [ Ant1 [ AntO ] Ant1 ] Ant0 [ Ant1

EHT20( MCSO| 2 | 169 | 5845 Full 0.11 0.12 14.37 4.44 18.81 20.00 Pass
EHT20( MCSO| 2 | 173 | 5865 Full 0.11 0.12 13.90 4.44 18.34 20.00 Pass
EHT20( MCSO| 2 | 177 | 5885 Full 0.11 0.12 14.08 4.44 18.52 20.00 Pass
EHT40( MCSO| 2 | 167 | 5835 Full 0.12 | 0.10 12.25 4.44 16.69 20.00 Pass
EHT40( MCSO| 2 ( 175 | 5875 Full 0.12 | 0.10 11.19 4.44 15.63 20.00 Pass
EHT80[ MCSO| 2 | 171 5855 Full 0.14 | 0.13 8.59 4.44 13.03 20.00 Pass
EHT160 MCSO| 2 | 163 | 5815 Full 0.10 | 0.11 3.64 4.44 8.08 20.00 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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swamranas. FCC RADIO TEST REPORT Report No. : FR492020F

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<Ant. 0>
<802.11a>

6dB Bandwidth 26dB Bandwidth

Ref Level 30.00 d8m Offset 26.38 db & RBW 100 kHz

Ref Level 30.00 d8m  Offset 26.38 db @ RBW 300 kHz
po Att 20 de  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20 d8  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 6.33 dBm| M1[1] 11.37 dBm|
5.83680500 GHz 5.83295200 GHz
20 dBm D2[1] 0.22 dB 20 dBm D2[1] 1.04 dB|
16.33000 MHz| D1 15.431 danr o 23.69600 MHZ|
Lo d = LA PR PP P TSPRRTY P o A 1 104d ik
¥ o i | A

|

3 T T TN
. _ ‘-

-40 di
=50 df =50 df
-6 df 60 df
CF 5.845 GHz 10001 pts Span 50.0 MHz CF 5.845 GHz 10001 pts Span 80.0 MHz
g = g
) WRNRARAED W [ il ] (]

99% Occupied Bandwidth N/A
Spectum ) =)

Ref Level 30.00 d8m Offset 26.38 db & RBW 300 kHz

po Att 20 d8  SWT 1ms & VBW 1MHz Mode Sweep
[@ 154 view

M1[1] 15.14 dBm|
. 5.8428020 GHz
2 e Occ Bw 17.082917083 MHz|
US  O  t-

J Y
0 dE
m ; -y

\J“
i’

-50 df

-60 d

CF 5.845 GHz 1001 pts
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5842602 GHz 15.14 dbm

T1 1 5.8364086 GHz 5.03 dBm Occ Bw 17.082917083 MHz
T2 1 5.8534915 GHz 5.49 dBm

Span 50.0 MHz

) (I

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-1 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR492020F

<802.11ac VHT20>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 dBm Offset 26.38 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 26.38 dB & RBW 300 kHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep o Att 20 B SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1]) 5.90 dBm)| M1[1]) 11.51 dBm)|
5.83616000 GHz| 5.83311200 GHz|
20 dBm D2[1] 0.67 dB| 20 dém D2[1] 0.22 dB|
17.59500 MHz| D1 15.494 dBnr — — [ 23.84000 MHz)
D1 12.620 dbr 4 ,
10d i 4 IR — 10d f \‘
D2 6.620 dBm—1 L i “J ’ l\ j
0 de 0 de \
-10 d -10.d D2 -10.516 dBn f -\
-20 d o0 d f r\
m -40 dBm
-50 df -50 df
-60 de -6 d
CF 5.845 GHz 10001 pts Span 50.0 MHz CF 5.845 GHz 10001 pts Span 80.0 MHz
L [ ) [T [ 11 ) [T
q . .
99% Occupied Bandwidth N/A
Spectrum -
Ref Level 30.00 dBm Offset 26.38 dB & RBW 300 kHz
o Att 20 B SWT 1ms @ VBW 1MHz Mode Sweep
(@153 view
M1[1] 14.37 dBm)|
. 5.8404050 GHz
20 T Occ Bw 18.331668332 MHz
TS, AUV N
10 di '.r E - S
/ {
0 de e ‘\
p
e e D
"
204 b hy, :
i ",
. et e .
-40 dBm:
50 de
-60 de
CF 5.845 GHz 1001 pts Span 50.0 MHz
Markar
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.840405 GHz 14.37 dBm
TL 1 5.8358092 GHz 6.10 dBm Occ Bw 18.331668332 MHz
T2 1 5.8541409 GHz 6.02 dBm
L L ] T e
Note: The occupied channel bandwidth is maintained within the band of operation.
TEL : 886-3-327-0868 Page Number 1 A2-2 of 32

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR492020F

<802.11ac VHT40>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 dBm Offset 26.37 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 26.37 dB & RBW 1 MHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep o Att 20 B SWT 10.1ms & VBW 3 MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1]) 2.78 dBm)| M1[1]) 8.87 dBm)|
5.81675700 GHz| 5.8108720 GHz
20d D2[1] 0.00 dB 20 dBm T 1755 0 D2[1] 0.39 dB
36.40500 MHz| D1 17.918 dBm rmm 48.0480 MHz|
10 dBm——t | 10 di j |‘
o di o di \‘
L a f \
10 d \ o -8.082 dBn ! 1 \
20 df -20 de 2
PR s YT ——
-40 dBm -40 de
-50 df -50 df
-60 de -6 d
CF 5.835 GHz 10001 pts Span 90.0 MHz CF 5.835 GHz 10001 pts Span 160.0 MHz
[ ) [T [ ) B e
q . .
99% Occupied Bandwidth N/A
Spectrum | i
Ref Level 30.00 dBm Offset 26.37 dB & RBW 1 MHz
o Att 20 B SWT 1ms & VBW 3 MHz Mode Sweep
(@153 view
M1[1] 17.98 dBm|
. M 5.8266100 GHz
= S, S— [ s 87.862137862 MHzZ|
ry 2
10 e \r
/ B
0 db ‘ iy
» %,
10d »’J,"“
, Sy
Ny A " TR YA RN
-30 df
-40 dBm:
50 de
-60 de
CF 5.835 GHz 1001 pts Span 100.0 MHz
Markar
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.82661 GHz 17.98 dBm
TL 1 5.816019 GHz 10.26 dBm Occ Bw 37.862137862 MHz
T2 1 5.8538811 GHz 10.05 dBm
[ ) (]
Note: The occupied channel bandwidth is maintained within the band of operation.
TEL : 886-3-327-0868 Page Number 1 A2-3 of 32

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR492020F

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=)

Ref Level 30.00 d8m Offset 26.23 db & RBW 100 kHz

po Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep

Spectrum

Ref Level 30.00 d8m Offset 26.23 db & RBW 1 MHz

(]

o Att 20 dB  SWT 10.1ms & VBW 3 MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 0.19 dBm)| M1[1] 12.71 dBm)|
5.8167920 GHz 5.8090160 GHz
20 di D2[1] 0.10 dB| 20 di D2[1] 1.02 dB
76.3520 MHz| 93.3440 MHz|
104 '\
-
10 df \‘
A
-30 df
-40 di
50 -50 df
-6 df 60 df
CF 5.855 GHz 10001 pts Span 160.0 MHz CF 5.855 GHz 10001 pts Span 320.0 MHz
( ] WRannD e [ ] W
o . .
99% Occupied Bandwidth N/A
Spectrum -
Ref Level 30.00 d8m Offset 26.23 db & RBW 1 MHz
o Att 20 dB  SWT 1ms & VBW 3 MHz Mode Sweep
@153 view
M1[1] 15.44 dBm|
. 5.880890 GHz|
2 Occ Bw v 76.963036963 MHz|
o e e e .
1 )i T
/ 4
od
7 .
10 d L
o p!
W .
20,48 Lo
=20 d
40 dBm
50 d
-60 de
CF 5.855 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.88089 GHz 15.44 dBm
T1 1 £.816518 GHz 8.28 dBm Occ Bw 76.963036963 MHz
T2 1 5,8093482 GHz 9.10 dBm
( ) [ CEERREE ]
Note: The occupied channel bandwidth is maintained within the band of operation.
TEL : 886-3-327-0868 Page Number 1 A2-4 of 32

FAX : 886-3-327-0855



ssanranas. FCC RADIO TEST REPORT Report No. : FR492020F

<802.11ac VHT160>

6dB Bandwidth 26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 26.24 db & RBW 100 kHz

Ref Level 30.00 d8m  Offset 26.24 db @ RBW 2 MHz
po Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 10 MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 6.42 dBm| M1[1] 14.30 dBm
5.7367600 GHz 5.7250480 GHz
20 dBm D2[1] 0.92 dB 20 dem D2[1] 1.77 dB|
156.3840 MHzZ| .

. L. 178.8000 MHz|
wd ww

ol 1 DB4dc T ¥ 0dB /‘ \

-10 d u -10 d L

/ \ N F—

-40 dBm
-50 df -50 df
-6 d -6 d
CF 5.815 GHz 10001 pts Span 320.0 MHz CF 5.815 GHz 10001 pts Span 480.0 MHz
L )| ] W e

L JU ] W) e

99% Occupied Bandwidth
(Spoctram =)

Ref Level 30.00 d8m Offset 26.24 db & RBW 3 MHz
po Att 20 dB  SWT 1ms & VBW 10 MHz

N/A

Mode Sweep
(@153 view
M1[1] 16.43 dBm)|
1 5.805410 GHz|
20 o v
L Occ Bw 156.803196803 MHz|
04 it Al il obyoapplsthahsliMityy | hinipdin] el oo o ibag o ol
i i ‘
v / b
y‘f L,“1
-0 d “‘*1
20l .|
et iy e,
-3nd
-4 dim
50 d
60 de
CF 5.815 GHz 1001 pts Span 240.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.80541 GHz 16.43 dbm
TL 1 5.736359 GHz 9.02 dém Oce Bw 156.803196803 MHz
T2 1 5.893162 GHz 10.13 dBm
[ ) o

L )| ] [T

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868

Page Number 1 A2-5 of 32
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR492020F

<802.11be EHT20>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 26.38 db & RBW 100 kHz Ref Level 30.00 d8m Offset 26.38 db & RBW 300 kHz
o Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 dB  SWT 10.1ms & VBW 1MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 6.20 dBm)| M1[1] 10.45 dBm)|
5.83546000 GHz| 5.83306400 GHz|
20 dBm D2[1] 1.03 dB 20 dBm 1 D2[1] 0.12 dB|
19.03000 MHz| 838 denr 3.96000 MHZ;
10d D1 12.403 dBmr T j——— 10d b
o6 T 4Bm M u.';..l.'_w_ bl 1_“' TR 7yl PP _l" ! \
0 db ! ‘ 4 0 db
4 \
-10 de 16 2 -1 52 db
M" \
-30 o Y MWW
-40 dBm -40 dBm
=50 df =50 df
-6 df 60 df
CF 5.845 GHz 10001 pts Span 50.0 MHz CF 5.845 10001 pts Span 80.0 MHz
L )y ] WRannD e L ] [TRERRE ]
o . .
99% Occupied Bandwidth N/A
Spectrum -
Ref Level 30.00 d8m Offset 26.38 db & RBW 300 kHz
o Att 20 dB  SWT 1ms @ VBW 1MHz Mode Sweep
@153 view
M1[1] 15.68 dBm|
. 5.8379070 GHz
2 Occ Bw 19.230769231 MHz|
N [
10 di
I i
0 di
g N
a0 U,J Y
;} h\“\‘
20 di y M by
v \
o Ll LT
o
40 dBm
50 d
-60 de
CF 5.845 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5837907 GHz 15.68 dBm
T1 1 5.8353596 GHz 9.76 dBm Occ Bw 19.230769231 MHz
T2 1 5.85450904 GHz 9.13 dBm
L )j J LA
Note: The occupied channel bandwidth is maintained within the band of operation.
TEL : 886-3-327-0868 Page Number 1 A2-6 of 32

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR492020F

<802.11be EHT40>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 26.37 db & RBW 100 kHz Ref Level 30.00 dBm Offset 26.37 dB & RBW 1 MHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 dB  SWT 10.1ms & VBW 3 MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 3.10 dBm)| M1[1] 7.45 dBm)|
5.81590200 GHz| 5.8117680 GHz
20 dBm D2[1] 0.13 dB 2i-dim D1 19.949 dBnv D2[1} 0.62 dB
38.20500 MHz| 46.4320 MHz
10 dBm=——rt; g 133 gar - 10 df 1
_ R e e o . j ‘l
] \ P \
- - ¥ b}
-10 de M Iﬁ\ -10 de I
-20 d / \ o0 d
-30 dBmt M ‘ B
-40 dBm -40 dBm
=50 df =50 df
-6 df 60 df
CF 5.835 GHz 10001 pts Span 90.0 MHz CF 5.835 GHz 10001 pts Span 160.0 MHz
L )y ] W L )y ] [TRERRE ]
q . .
99% Occupied Bandwidth N/A
Spectrum -
Ref Level 30.00 dBm Offset 26.37 dB & RBW 1 MHz
o Att 20 B SWT 1ms & VBW 3 MHz Mode Sweep
(@153 view
M1[1] 20.04 dBm)|
y b 5.8470900 GHz
= 'mem.m«umn Muj"ﬁ/‘ﬂmm.;ﬂ%m»q'; 88.661338661 MHZ|
10 di L
0eB 2 .
! Y
10 rd I
204 F by
st Ao o K" FETI RYTP
=20 d
40 dBm
50 d
-60 de
CF 5.835 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.84799 GHz 20.04 dBm
T1 1 5.8156194 GHz 12.62 dBm Occ Bw 38.661338661 MHz
T2 1 5.8542807 GHz 12.71 dBm
[ [ ) [T
Note: The occupied channel bandwidth is maintained within the band of operation.
TEL : 886-3-327-0868 Page Number 1 A2-7 of 32

FAX : 886-3-327-0855
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<802.11be EHT80>

6dB Bandwidth

Ref Level 30.00 d8m Offset 26.23 db & RBW 100 kHz

26dB Bandwidth

Ref Level 30.00 d8m  Offset 26.23 db @ RBW 1 MHz
po Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 3 MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 0.71 dBm| M1[1] 10.40 dBm
5.8159600 GHz | 5.8103600 GHz
20 dBm D2[1] 0.04 dB 20 dem T D2[1] 0.63 dB
77.9840 MHz D1 17.267 dBnm

104 l v imw £0.1840 MHz
JORR S NOVEET IR bl bar

- \ M me

W Lo dd ik
-40 dBm

i
8
Y
|
|
=t
|
i
o
o
5
'!ﬁ."

-40 df
50 -50 df
-6 df 60 df
CF 5.855 GHz 10001 pts Span 160.0 MHz CF 5.855 GHz 10001 pts S_pun 20.0 MHz
( ] W [ ] RN T
99% Occupied Bandwidth N/A
(Spoctrum =)
Ref Level 30.00 d8m Offset 26.23 db & RBW 1 MHz
o Att 20 dB  SWT 1ms & VBW 3 MHz Mode Sweep
@153 view
M1[1] 16.45 dBm)|
. M1 5.890600 GHz|
2 T Occ Bw Y 7¢8.041958042 MHz
P kbl e e, | LA A Bt P an et b
10 di
] \
0 dB L]
w" \I‘
104 Nt Y
F "
i
23 I
=20 d
40 dBm
50 d
-60 de
CF 5.855 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.8906 GHz 16.45 dBm
T1 1 5£.815919 GHz 12.78 dBm Occ Bw 78.041958042 MHz
T2 1 58093961 GHz 12.46 dBm
[ ] [
Note: The occupied channel bandwidth is maintained within the band of operation.
TEL : 886-3-327-0868 Page Number 1 A2-8 of 32
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<802.11be EHT160>

6dB Bandwidth 26dB Bandwidth
Spectrum [“E] Spectrum
Ref Level 30.00 d8m Offset 26.24 db & RBW 100 kHz

k2
Ref Level 30.00 d8m  Offset 26.24 db @ RBW 2 MHz
| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 10 MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1) 7.79 dBm| M1[1) 17.60 dBm|
5.7357680 GHz 5.7254320 GHz
20 dBm D2[1] 2.52 dB 20 dBm D2[1] 3.54 dB
158.2080 MHz| . 178.8960 MHz|
0d 0d e
o 10,737 d8

: ‘.
o eedperanitbd il iy

J ‘ T T -10 d

——l

|

/ { s

-40 de
-50 df -50 df
-6 d -6 d
CF 5.815 GHz 10001 pts Span 320.0 MHz CF 5.815 GHz 10001 pts Span 480.0 MHz
) [T [ )il

) [

99% Occupied Bandwidth N/A

ka2
RefLevel 30.00 dém  Offset 26.24 0B = RBW 3 MHz
o Att 20 dB SWT 1ms @ VBW 10 MHz _Mode Swesep
(@153 view
M1[1] 15.82 dBm)|
. " 5.7488870 GHz|
20 T, Occ Bw 158.001998002 MHz|
. L A it St P e L e
10 di
w‘ \
)
od J' Jlﬂ
-10 d ‘.“l’ 1‘.‘%
o ]
S e oo
-30 di
-40 dBm
50 d
60 de
CF 5.815 GHz 1001 pts Span 240.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.78887 GHz 15.62 dBm
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T2 1 5,893881 GHz 10.90 dBm
) [ CEERREE )

Note: The occupied channel bandwidth is maintained within the band of operation.
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MIMO <Ant. 0+1>
<802.11a>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 dBm Offset 26.38 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 26.38 dB & RBW 300 kHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 dB  SWT 10.1ms & VBW 1MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 6.79 dBm)| M1[1] 11.45 dBm)|
5.83678000 GHz| 5.83304000 GHz|
20 dBm D2[1] 0.01 dB| 20 dBm D2[1] 1.14 dB
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99% Occupied Bandwidth N/A
Spectrum -
Ref Level 30.00 dBm Offset 26.38 dB & RBW 300 kHz
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Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.842752 GHz 14.93 dBm
TL 1 5.8363586 GHz 3.86 dBm Occ Bw 17.132867133 MHz
T2 1 5.8534915 GHz 5.43 dBm
[ [ ) SRHRAAED W
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ac VHT20>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 26.38 db & RBW 100 kHz Ref Level 30.00 d8m Offset 26.38 db & RBW 300 kHz
o Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 dB  SWT 10.1ms & VBW 1MHz Mode Sweep
@ 1Pk View @ 1Pk View
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Spectrum -
Ref Level 30.00 d8m Offset 26.38 db & RBW 300 kHz
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T1 1 5.83508591 GHz 6.60 dBm Occ Bw 18.2681718282 MHz
T2 1 5.8541409 GHz 5.00 dBm
[ [ ) [TTER]
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ac VHT40>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 dBm Offset 26.37 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 26.37 dB & RBW 1 MHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep o Att 20 dB  SWT 10.1ms & VBW 3 MHz Mode Sweep
@ 1Pk View @ 1Pk View
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Spectrum -
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TL 1 5.8159191 GHz 9.48 dém Occ Bw 37.862137862 MHz
T2 1 5.8537812 GHz 9.99 dém
L )j J LA
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=)

Ref Level 30.00 d8m Offset 26.23 db & RBW 100 kHz

Spectrum

&
Ref Level 30.00 d8m Offset 26.23 db & RBW 1 MHz
o Att 20 de  SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 de  SWT 10.1ms & VBW 3 MHz Mode Sweep
@ 1Pk View @ 1Pk View
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Markar
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.85764 GHz 14.92 dBm
T1 1 £.816399 GHz 7.94 dBm Occ Bw 76.843156843 MHz
T2 1 5.893242 GHz 8.64 dBm
[ ) WRHRRRRD W
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ac VHT160>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=)

Ref Level 30.00 dBm

Offset 26.24 db & RBW 100 kHz

Spectrum

(]

Ref Level 30.00

dam

Offset 26.24 db & RBW 2 MHz

o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep o Att 20 B SWT 10.1 ms & VBW 10 MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 6.91 dBm)| M1[1] 17.08 dBm)|
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99% Occupied Bandwidth N/A
Spectrum -
Ref Level 30.00 dBm Offset 26.24 dB & RBW 3 MHz
o Att 20 B SWT 1ms & VBW 10 MHz Mode Sweep
(@153 view
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M1 1 5.7776 GHz 14.66 dBm
TL 1 5.736119 GHz 7.76 dBm Occ Bw 157.042957043 MHz
T2 1 5.893162 GHz 7.51 dBm
[ [ ) [T
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11be EHT20>

6dB Bandwidth

26dB Bandwidth

Spectrum

Ref Level 30.00 dem
o att 20 dB
[@ 17K view

(=)

Offset 26.38 db & RBW 100 kHz

SWT 10.1 ms & VBW 300 kHz  Mode Sweep

Spectrum
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Spectrum
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Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11be EHT40>

6dB Bandwidth 26dB Bandwidth
Spectrum - Spectrum -
Ref Level 30.00 dBm Offset 26.37 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 26.37 dB & RBW 1 MHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep o Att 20 dB  SWT 10.1ms & VBW 3 MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 3.06 dBm)| M1[1] 8.27 dBm)|
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99% Occupied Bandwidth N/A
Spectrum -
Ref Level 30.00 dBm Offset 26.37 dB & RBW 1 MHz
o Att 20 B SWT 1ms & VBW 3 MHz Mode Sweep
(@153 view
. M1[1] 20.59 dBm)|
. I‘ 5.8231100 GHz
=0 F AT e e e ST 88.761238761 MHz|
10 d i
i
0 de
’,lu'“ |.\‘
10 d .f‘ H’H
50 d L \I'J‘ by,
ot (2 LS T Pr T
-30 df
-40 dBm:
50 de
-60 de
CF 5.835 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.82311 GHz 20.53 dBm
TL 1 5.8155195 GHz 11.94 dBm Occ Bw 38.761238761 MHz
T2 1 5.8542807 GHz 13.24 dBm
L )j J [T I
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11be EHT80>

6dB Bandwidth 26dB Bandwidth
Spectrum - Spectrum -
Ref Level 30.00 dBm Offset 26.23 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 26.23 dB & RBW 1 MHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz Mode Swesp o Att 20 B SWT 10.1ms & VBW 3 MHz Mode Sweep
@ 1Pk View @ 1Pk View
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Spectrum -
Ref Level 30.00 dBm Offset 26.23 dB & RBW 1 MHz
o Att 20 B SWT 1ms & VBW 3 MHz Mode Sweep
@153 view
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T2 1 5.893961 GHz 11.09 dBm
[ )i ) [T
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11be EHT160>

6dB Bandwidth 26dB Bandwidth
Spectrum [“E] Spectrum
Ref Level 30.00 d8m Offset 26.24 db & RBW 100 kHz

k2
Ref Level 30.00 d8m Offset 26.24 db & RBW 2 MHz
| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 10 MHz Mode Sweep
[@ 17k View [@ 17k View
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T2 1 5,893641 GHz 10.86 dBm
) CEEEREE )

Note: The occupied channel bandwidth is maintained within the band of operation.
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Test Result of Power Spectral Density|
<Ant. 0>
<802.11a>

Maximum Power Density Plot (dBm/MHz)

Spectrum

(]

Ref Level 30.00 dém  Offset 26.35 db & RBW 1 MHz
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<802.11ac VHT20>

Maximum Power Density Plot (dBm/MHz)

Spectrum [“é‘
Ref Level 30.00 dém Offset 26.28 dB & RBW 1 MHz
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<802.11ac VHT40>

Maximum Power Density Plot (dBm/MHz)

Spectrum
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<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHz)
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<802.11ac VHT160>

Maximum Power Density Plot (dBm/MHz)

Spectrum

(]

Ref Level 30.00 dBm Offset 26.24 dB & RBW 1 MHz
Att 20 dB & SWT 20 ms & VBW 3 MHz
SGL Count 100/100

Mode Sweep
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<802.11be EHT20>

Maximum Power Density Plot (dBm/MHz)

Spectrum

Ref Level 30.00 dBm Offset 26.38 dB & RBW 1 MHz
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<802.11be EHT40>

Maximum Power Density Plot (dBm/MHz)

Spectrum
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Ref Level 30.00 dBm
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<802.11be EHT80>

Maximum Power Density Plot (dBm/MHz)

Spectrum
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<802.11be EHT160>

Maximum Power Density Plot (dBm/MHz)

Spectrum

{ v
Ref Level 30.00 dBm Offset 26.24 dB & RBW 1 MHz
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MIMO <Ant. 0+1>
<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm RBW: 1.00 MHz
Al 2048 VBW- 3.00 MHz Ant1 Offset:26.38dB  Factor:0.04dB

Dector: RMS Trace: Average SWT:- 0.020s Ant2 Offset:26.23dE  Factor:0.04dE
o]

20 MK1
MK 1

Freq: 5.850 GHz
Level: 14.675 dBm

-50 Count 100/100

Center: 5.845 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1) Maximum Power Density Plot Trace 2 (Ant 2)
RefLevel: 30.00dBm RBW: 1.00 MHz Ref Level: 30.00dBm RBW: 1.00 MHz
Alt 20d8 VBW: 3.00 MHz Alt 20dB VBW-: 3.00 MHz

% Dector:  RMS Trace: Average  SWT: 0.020s Offset:25.38d8  Factor:0,04dB - Dector:  RMS Trace: Average  SWT: 0.020s Offset:26,23dB  Factor:0,04dB

25 25
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15 MK1 MKL 15 MK1 MK1

10 Freq: 5.846 GHz Freq: 5.840 GHz

5 Level: 11,983 dBm Level: 11,509 dBm
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Center: 5.845 GHz Span: 50.000 MHz Center: 5.845 GHz Span: 50.000 MHz
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<802.11ac VHT20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm RBW: 1.00 MHz
Al 2048 VBW- 3.00 MHz Ant1 Offset:26.38dB  Factor:0. 13dB

Dector: RMS Trace: Average SWT:- 0.020s Ant2 Offset:26.23dE  Factor:0. 12dB
o]

20 MK1
MK 1

Freq: 5.846 GHz
Level: 14.735 dBm

-50 Count 100/100

Center: 5.845 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1) Maximum Power Density Plot Trace 2 (Ant 2)
RefLevel: 30.00dBm RBW: 1.00 MHz Ref Level: 30.00dBm RBW: 1.00 MHz
Alt 20d8 VBW: 3.00 MHz Alt 20dB VBW-: 3.00 MHz
Dector:  RMS Trace: Average  SWT: 0.020s Offset:25,38d8  Factor:0, 13dB Dector:  RMS Trace: Average  SWT: 0.020s Offset:26,23dB  Factor:0,12dB
30 30
25 25
20 20
15 M1 MKL 15 MK1 MK1
10 Freq: 5.848 GHz Freq: 5.846 GHz
5 Level: 12,025 dBm Level: 11,595 dBm

-15
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Center: 5.845 GHz Span: 50.000 MHz Center: 5.845 GHz Span: 50.000 MHz
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<802.11ac VHT40>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz

Ref Level: 30.00dBm
ARt 20dB VBW: 3.00 MHz

Dector: RMS
o]

Trace: Average SWT:- 0.020s

Ant1 Offset:26.37dB  Factor:0. 11dB
Ant2 Offset:26.30dE  Factor:0. 1248

i5 MK1

-50 Count 100/100

MK 1
Freq: 5.8318 GHz

Level: 12.221 dBm

Center: 5.835 GHz

Span: 100.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RBW: 1.00 MHz

RefLevel: 30.00dBm
At 20dB VBW-: 3.00 MHz

Trace: Average SWT: 0.020s

EIDteclcrr RMS Offset:26.37d8_ Factor:0. 11dB

3

25

20

i MKL MK1

10 Freq: 5.819 GHz
5 Level: 9.514 dBm

=50 Count 100/100

Center: 5.835GHz Span: 100.000 MHz

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average SWT: 0.020s

Ref Level: 30.00dBm
At 20dB

Dectar:  RMS Offset:26.30d8__ Factor:0. 12dB

MK1
Freq: 5.818 GHz
5 Level: 3,005 dBm

15 MK1

— Count 100/100

Center: 5.835GHz Span: 100.000 MHz
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<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm RBW: 1.00 MHz
ARt 20dB VBW: 3.00 MHz

Dector: RMS Trace: Average SWT:- 0.020s
o]

Ant1 Offset:26.23dB  Factor:0. 11dB
Ant2 Offset:26.02dE  Factor:0. 11dB

MK 1

-50 Count 100/100

MK 1
Freq: 5.8318 GHz
Level: 8.601 dBm

Center: 5.855 GHz

Span: 120.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RefLevel: 30.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz

Dector:  RMS Trace: Average SWT: 0.020s Offset;26.23d8 Factor:0, 11dB
0

&= MK1
1 Mk1-—Freq: 5881 GHz

5 Level: 5.781 dBm
0
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-10

-15

-20

-25

-30

=50 Count 100/100

Center: 5.855GHz Span: 120.000 MHz

Ref Level: 30.00dBm
At 20dB

Dector:  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average  SWT: 0.020s Offset:26,02dB  Factor:0,11dB

10 MK1

— Count 100/100

MK1
Freq: 5.818 GHz
Level: 5,412 dBm

Center: 5.855 GHz

Span: 120.000 MHz
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<802.11ac VHT160>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm RBW: 1.00 MHz
ARt 20dB VBW: 3.00 MHz

Dector: RMS Trace: Average SWT:- 0.020s
o]

Ant1 Offset:26.24dB  Factor:0.09dB
Ant2 Offset:26.09dE Factor:0. 10dB

5 MK 1

-50 Count 100/100

MK 1
Freq: 5.738 GHz
Level: 2.545 dBm

Center: 5.815 GHz

Span: 240.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RefLevel: 30.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz

Dector: RMS Trace: Average
0

SWT: 0.020s Offset: 26,2408 Factor:0.09dB

=50 Count 100/100

MK1
Freq: 5.794 GHz
Level: -0.831dBm

Center: 5.815 GHz

Span: 240.000 MHz

Ref Level: 30.00dBm
At 20dB

Dector:  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average  SWT:0.020s Offset;26.09d8__ Factor:0, 10d8

5 MK1

— Count 100/100

MK1
Freq: 5.738 GHz
Level: -0,054 dBm

Center: 5.815 GHz

Span: 240.000 MHz
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<802.11be EHT20>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz

Ref Level: 30.00dBm
ARt 20dB VBW: 3.00 MHz

Dector: RMS
o]

Trace: Average SWT:- 0.020s

Ant1 Offset:26.38dB Factor:0. 11dB
Ant2 Offset:26.23dE  Factor:0. 1248

MK 1

MK 1

-50 Count 100/100

Freq: 5.848 GHz
Level: 14.373 dBm

Center: 5.845 GHz

Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RefLevel: 30.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz

Trace: Average SWT: 0.020s

EIDteclcrr RMS Offset: 26,3808 Factor:0. 11dB

1s MK1 MK1
10 e Freq: 5.849 GHz
5 Level: 11,732 dBm

=50 Count 100/100

Center: 5.845 GHz Span: 50.000 MHz

Ref Level: 30.00dBm RBW: 1.00 MHz
At 20dB VBW: 3.00 MHz

Dector:  RMS Trace: Average  SWT: 0.020s Offset:26,23dB  Factor:0, 12dB
30

25

20

15 MK1 MK1

Freq: 5.847 GHz
Level: 11,196 dBm

— Count 100/100

Center: 5.845 GHz Span: 50.000 MHz
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<802.11be EHT40>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz

Ref Level: 30.00dBm
ARt 20dB VBW: 3.00 MHz

Dector: RMS
o]

Trace: Average SWT:- 0.020s

Ant1 Offset:26.37dB  Factor:0. 12dB
Ant2 Offset:26.30dE Factor:0. 10dB

i5 MK 1

-50 Count 100/100

MK 1
Freq: 5.817 GHz

Level: 12,253 dBm

Center: 5.835 GHz

Span: 100.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RBW: 1.00 MHz

RefLevel: 30.00dBm
At 20dB VBW-: 3.00 MHz

Trace: Average SWT: 0.020s

EIDteclcrr RMS Offset:26.37d8_ Factor:0. 12dB

3

25

20

1s et MK1 -

10 Freq: 5.817 GHz
5 Level: 9,415 dBm

=50 Count 100/100

Center: 5.835GHz Span: 100.000 MHz

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average SWT: 0.020s

Ref Level: 30.00dBm
At 20dB

Dectar:  RMS Offset:26.30d8__ Factor:0. 10dB

MK1
Freq: 5.817 GHz
5 Level: 3,064 dBm

15 MK1

— Count 100/100

Center: 5.835GHz Span: 100.000 MHz
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<802.11be EHT80>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm
ARt 20dB

Dector: RMS
o]

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

SWT- 0.020s

Ant1 Offset:26.23dB  Factor:0. 14dB
Ant2 Offset:26.02dE Factor:0. 13dB

-50 Count 100/100

MK 1
Freq: 5.817 GHz

Level: 8.593 dBm

Center: 5.855 GHz

Span: 120.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RefLevel: 30.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz

Dector:  RMS Trace: Average  SWT: 0.020s Offset:25,23d8  Factor:0, 14dB
0

10 MK1

=50 Count 100/100

MK1
Freq: 5.817 GHz
Level; 5,733 dBm

Center: 5.855 GHz

Span: 120.000 MHz

Ref Level: 30.00dBm
At 20dB

Dector:  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average  SWT: 0.020s Offset:26,02dB  Factor:0, 13dB

10 MK1

— Count 100/100

MK1
Freq: 5.817 GHz
Level: 5,460 dBm

Center: 5.855 GHz

Span: 120.000 MHz
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<802.11be EHT160>

Maximum Power Density Plot (dBm/MHz)

Dector: RMS
o]

Ref Level: 30.00dBm
ARt 20dB

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average SWT:- 0.020s

Ant1 Offset:26.24dB  Factor:0. 10dB
Ant2 Offset:26.09dE  Factor:0.11dB

-50 Count 100/100

Center: 5.815 GHz

Span: 240.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RefLevel: 30.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz

Dector: RMS Trace: Average SWT: 0.020s
0

Offset:26.24d8 _ Factor:0. 10dB

5 MK1

=50 Count 100/100

MK1
Freq: 5.737 GHz
Level: 0.302 dBm

Center: 5.815 GHz

Span: 240.000 MHz

Ref Level: 30.00dBm
At 20dB

Dector:  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average  SWT:0.020s Offset;26.09dB__ Factor:0, 11d8

5 MK1

— Count 100/100

MK1
Freq: 5.737 GHz
Level: 0,990 dBm

Center: 5.815 GHz

Span: 240.000 MHz
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang
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Report No. FR492020F
EUT Information
Report NO : 492020
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
WIFI 5G Tx
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 15B i IGSE-003-0P LimitatMam Po
[oa} £
©
£ 50t
[J]
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| ‘0
40
*
30T
¢ &
20T
10t
0 } } } —+— } } } +— } } } |
150k 30040600 800LM 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152250 31.90 55.88 23.98 | L1 OFF 19.8
0.152250 41.07 65.88 2481 | L1 OFF 19.8
0.172500 33.67 54.84 21.17 | L1 OFF 19.8
0.172500 42.16 64.84 22.68 | L1 OFF 19.8
0.197250 32.58 53.73 21.15 | L1 OFF 19.8
0.197250 41.24 63.73 2249 | L1 OFF 19.8
0.222000 30.93 52.74 2181 | L1 OFF 19.8
0.222000 37.14 62.74 25.60 | L1 OFF 19.8
2.395500 24.89 46.00 21.11 | L1 OFF 19.9
2.395500 27.85 56.00 28.15 | L1 OFF 19.9
7.899000 26.88 50.00 23.12 | L1 OFF 20.2
7.899000 29.04 60.00 30.96 | L1 OFF 20.2
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Report No. FR492020F

EUT Information

Report NO : 492020
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
WIFI 5G Tx

Full Spectrum

1001
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20T
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0 } } } —+—— } } } } —+—— } } |
150k 3004000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.152250 31.85 55.88 24.03 | N OFF 19.8
0.152250 41.33 65.88 2455 | N OFF 19.8
0.172500 33.77 54.84 21.07 | N OFF 19.8
0.172500 42.06 64.84 22.78 | N OFF 19.8
0.197250 32.06 53.73 21.67 | N OFF 19.8
0.197250 41.08 63.73 22.65 | N OFF 19.8
0.222000 30.79 52.74 2195 | N OFF 19.8
0.222000 37.01 62.74 25.73 | N OFF 19.8
0.663000 23.23 46.00 22.77 | N OFF 19.8
0.663000 24.78 56.00 31.22 | N OFF 19.8
9.755250 26.22 50.00 23.78 | N OFF 20.3
9.755250 28.03 60.00 31.97 | N OFF 20.3
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Appendix C.Radiated Spurious Emission Test Data

Temperature : 21.7~22.5°C
Test Engineer : Leo Li, Karl Hou and Lucifer Jiang
Relative Humidity : 51.0~57.0%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : C1-1 of 121
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

C1-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark

(GHz) Rate
Mode 23 = U-NII-4 | 5.85-5.895 0 802.11a 169 5845 6Mbps - -
Mode 24  U-NII-4 | 5.85-5.895 0 802.11a 173 5865 6Mbps - -
Mode 25  U-NII-4 | 5.85-5.895 0 802.11a 177 5885 6Mbps - -
Mode 26 = U-NII-4 | 5.85-5.895 0 802.11ac VHT20 169 5845 MCSO0 - -
Mode 27 = U-NII-4 | 5.85-5.895 0 802.11ac VHT20 173 5865 MCSO0 - -
Mode 28 | U-NII-4 = 5.85-5.895 0 802.11ac VHT20 177 5885 MCSO - -
Mode 29 | U-NII-4 = 5.85-5.895 0 802.11ac VHT40 167 5835 MCSO0 - -
Mode 30 | U-NII-4 = 5.85-5.895 0 802.11ac VHT40 175 5875 MCSO - -
Mode 31 | U-NII-4 = 5.85-5.895 0 802.11ac VHT80 171 5855 MCSO0 - -
Mode 32 | U-NII-4 = 5.85-5.895 0 802.11ac VHT160 163 5815 MCSO0 - -
Mode 33 | U-NII-4 = 5.85-5.895 0 802.11be EHT20 169 5845 MCSO | FullRU -

TEL : 886-3-327-0868 Page Number : C1-2 of 121
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FCC RADIO TEST REPORT

Report No. : FR492020F

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 34 | U-NIl-4 | 5.85-5.895 0 802.11be EHT20 173 5865 MCSO | FullRU -
Mode 35 | U-NIl-4 | 5.85-5.895 0 802.11be EHT20 177 5885 MCSO | FullRU -
Mode 36 | U-NIl-4 | 5.85-5.895 0 802.11be EHT40 167 5835 MCSO | FullRU -
Mode 37 | U-NIl-4 | 5.85-5.895 0 802.11be EHT40 175 5875 MCSO | FullRU -
Mode 38 | U-NIl-4 | 5.85-5.895 0 802.11be EHT80 171 5855 MCSO | FullRU -
Mode 39 = U-NII-4 | 5.85-5.895 0 802.11be EHT160 163 5815 MCSO | FullRU -
Mode 40 = U-NII-4 | 5.85-5.895 0 802.11ax HE20 169 5845 MCSO | FullRU -
Mode 41 = U-NII-4 | 5.85-5.895 0 802.11ax HE20 173 5865 MCSO | FullRU -
Mode 42 = U-NII-4 | 5.85-5.895 0 802.11ax HE20 177 5885 MCSO | FullRU -
Mode 43 = U-NII-4 | 5.85-5.895 0 802.11be EHT160 163 5815 MCSO | FullRU SHF
Mode 44 = U-NII-4 | 5.85-5.895 0 802.11be EHT160 163 5815 MCSO | FullRU LF
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 169 | 5641.89 53.42 68.20 -14.78 \% Peak | Pass - Band Edge

23
802.11a 169 @ 11690.00 42.26 54.00 -11.74 \% Avg. Pass - Harmonic
802.11a 173 = 5626.55 53.29 68.20 -14.91 \Y Peak Pass - Band Edge

24
802.11a 173 | 11730.00 42.11 54.00 -11.89 H Avg. Pass - Harmonic
802.11a 177 @ 5649.56 52.89 68.20 -15.31 \Y Peak Pass - Band Edge

25
802.11a 177 @ 11770.00 42.28 54.00 -11.72 \Y, Avg. Pass - Harmonic
802.11ac VHT20 | 169 | 5640.42 53.37 68.20 -14.83 \Y, Peak Pass - Band Edge

26
802.11ac VHT20 | 169 @ 11690.00 41.34 54.00 -12.66 H Avg. Pass - Harmonic
802.11ac VHT20 | 173 | 5637.47 52.80 68.20 -15.40 \Y, Peak Pass - Band Edge

27
802.11ac VHT20 | 173 @ 11730.00 41.40 54.00 -12.60 Y, Avg. Pass - Harmonic
28 802.11ac VHT20 | 177 | 5635.40 52.64 68.20 -15.56 Y, Peak Pass - Band Edge
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FCC RADIO TEST REPORT

Report No. : FR492020F

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
28 802.11ac VHT20 | 177 @ 11770.00 41.44 54.00 -12.56 H Avg. Pass - Harmonic
Band
29 802.11ac VHT40 | 167 @ 5645.43 53.74 68.20 -14.46 \Y, Peak | Pass -
Edge
29 802.11ac VHT40 | 167 @ 11670.00 41.37 54.00 -12.63 \% Avg. Pass - Harmonic
Band
30 802.11ac VHT40 | 175 @ 5641.01 52.48 68.20 -15.72 H Peak | Pass -
Edge
30 802.11ac VHT40 | 175 11750.00 41.42 54.00 -12.58 H Avg. Pass - Harmonic
Band
31 802.11ac VHT80 | 171 @ 5637.76 58.03 68.20 -10.17 H Peak | Pass -
Edge
31 802.11ac VHT80 | 171 11710.00 41.34 54.00 -12.66 \Y, Avg. Pass - Harmonic
Band
32 802.11ac VHT160 | 163 | 5650.45 66.48 68.53 -2.05 \Y, Peak | Pass -
Edge
32 802.11ac VHT160 @ 163 11630.00 41.30 54.00 -12.70 \Y, Avg. Pass - Harmonic
Full Band
33 802.11be EHT20 @ 169 | 5645.73 52.92 68.20 -15.28 \Y, Peak | Pass
RU Edge
Full
33 802.11be EHT20 @ 169 | 11690.00 41.40 54.00 -12.60 \Y, Avg. Pass Harmonic
RU
TEL : 886-3-327-0868 Page Number : C1-5 of 121
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FCC RADIO TEST REPORT

Report No. : FR492020F

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Full Band
34 802.11be EHT20 173 | 5640.42 52.72 68.20 -15.48 H Peak = Pass
RU Edge
Full
34 802.11be EHT20 | 173 11730.00 41.35 54.00 -12.65 H Avg. Pass Harmonic
RU
Full Band
35 802.11be EHT20 177 | 5639.83 52.56 68.20 -15.64 H Peak = Pass
RU Edge
Full
35 802.11be EHT20 @ 177 | 11770.00 41.48 54.00 -12.52 Y Avg. Pass Harmonic
RU
Full Band
36 802.11be EHT40 167 | 5629.80 54.80 68.20 -13.40 V | Peak Pass
RU Edge
Full
36 802.11be EHT40 167 | 11670.00 41.35 54.00 -12.65 \Y, Avg. Pass Harmonic
RU
Full Band
37 802.11be EHT40 175 | 5637.47 54.41 68.20 -13.79 V | Peak Pass
RU Edge
Full
37 802.11be EHT40 175 | 11750.00 41.47 54.00 -12.53 H Avg. Pass Harmonic
RU
Full Band
38 802.11be EHT80 | 171 @ 5633.04 57.88 68.20 -10.32 V | Peak Pass
RU Edge
Full
38 802.11be EHT80 171 | 11710.00 41.36 54.00 -12.64 Y, Avg. Pass Harmonic
RU
Full Band
39 802.11be EHT160 | 163 | 5636.29 67.41 68.20 -0.79 V | Peak Pass
RU Edge
TEL : 886-3-327-0868 Page Number : C1-6 of 121
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Report No. : FR492020F

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Full
39 802.11be EHT160 | 163 11630.00 41.28 54.00 -12.72 H Avg. Pass Harmonic
RU
Full Band
40 802.11ax HE20 169 5615.05 52.54 68.20 -15.66 \Y, Peak | Pass
RU Edge
Full
41 802.11ax HE20 173 | 11730.00 41.59 54.00 -12.41 H Avg. Pass Harmonic
RU
Full Band
42 802.11ax HE20 177 = 5895.25 97.79 110.02 -12.23 \Y, Avg. Pass
RU Edge
43 802.11be EHT160 @ 163 | 38944.68 45.71 74.00 -28.29 H Peak | Pass - SHF
44 802.11be EHT160 | 163 @ 939.86 33.78 46.00 -12.22 \Y, Peak | Pass - LF
TEL : 886-3-327-0868 Page Number : C1-7 of 121
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Pol. Horizontal Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 1225! ]
PEAK(UNI 4) indoor
10! L 105
875 4
,’ﬂ \ a5
0.
M [TV | S e S U L
oY ! 3 POUTR AP Ll
o , Thapessi 52 |t B 5
350 gt A
35, el
17
17
Peak 5600 5650, 5718, 771, 583%. 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LEOCESAISEN 248629 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuy/n dBulfn dB - djuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5629.21 52.07 68.20 -16.13 38.07 33.38 11.17 34.45 3.9 355 151 PEAK
2 5650.45 50.98 68.53 -17.55 36.88 33.50 1114 34.45 3.91 355 151 PEAK _— Y —— —— ——
IOS0.07 .16 10578 5.6 .84 3380 1LG6 .45 301 355 ISLPEC L dB/n B/ d5 g w8 & B o deg
4 570.87 50.07 110.95 -60.58 .74 3354 1163 .45 391 355 151 PEAK 1584500 115,00 -o-oos -oooe le0.51 33.96 1L07 3446 391 35 ISLPEK
gL 4BV
1225
1
105
AVG{UNI4)_indoor
a7l WG(UNI 4]
70
S TH L R
M‘\ e
4 | i
"
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5845.00 108.98 ------ ------ 94,43 33.98 11.67 34.46 3.91 355 151 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-8 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
PEAK_BE{UNI 4)_indoor
105, / L[
875
00 hf \\w
596l . p s W M"’M gl 2
al " w b I
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuV/m dBuv/m  dB dBuv dB/m dB  dF B de
1 5924.25 51.88 108.75 -56.87 37.89 34.08 11.33 34.47 3.88 355 151 PEAK
2 5042.50 53.64 108.20 -54.56 33.80 34.08 11.44 3447 3.87 355 151 PEAK
o Level (dBuvim)
1225
105, } \
AVG_BE(UNI 4)_indoar|
s _BE(UNIL4)
00 / \
52 = \k 2
b ronpitre e R
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 BB o de
1 5925.80 44.61 88.20 -43.59 29.82 34.08 11.33 34.47 3.88 355 151 AVERAGE
2 5936.50 46.87 88.20 -42.13 31.25 34.08 11.42 34.47 3.87 355 151 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-9 of 121
FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR492020F

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter

Pol. Vertical Fundamental
. Level [0BUVIm) . Level(dBuVim)
PEAR_BE[UNITA]_TI00T] 140
1225 /‘ 1225 1
PEAK(UNI 4) indoor]
a5 / s
" el i 10 i N o e N T 8 Im—
52, — ; 1 " 3 s Mty
5 y .
350 vt A
4 o
1
17!
Peak 5600 5658, 5718, 5771, 543, 5895
freaency k) 1000 70 340, 4500, 5800 7000
Site  : G3CHZ-HY Frequency (Wiz)

Remark

Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
+ RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

R Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuy/m dBulfn dB - dbuV dBfn oAb dB D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SEA1E9 53.42 68.20 -14.78 30.36 33.45 1L16 .45 390 100 111 PEAC
2 565005 5208 68.53 -16,53 3798 33.50 1114 .45 3,91 180 111 PEAC _—
3OST7.B9 5458 107.19 5261 40.26 3381 1LG5 M5 391 109 111 PEAK fHz dBuije deuifn dB dBV difu &5 dE A5 o deg
4 767 513211095 -59.63 36.99 3382 1163 .45 391 180 111 PEAK 1 5B45.00 113,47 --oeon oooooe 103.34 3400 1103 346 390 100 L1 PEAC
gLl 6BV
1225
1
15
AVG(UNI 4)_indoor
s WG(UNI 4)
70
T T HWJMW_
350 oty
MW‘”‘
17!
Avg Blank
1000 2200. 5800. 7000

3400. 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5845.80 110,48 ------ ------ 95.95 34.80 11.69 34.46 3.98 180 111 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
(W“ PEAK_BE(UNI 4)_indoor,
a
875
00 [ﬂ ‘L’
W WWW””‘W“ 2
52 S eam VMg i oty
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 592475 53.46 108.38 -54.92 33.67 34.08 11,33 34.47 3.88 1o@ 111 PEAK
2 5929.25 54.85 108.20 -53.35 40.06 34.08 11.39 34.47 3.87 188 111 PEAK
o Level (dBuvim)
1225
105, sl
10!
s ) \ AVG_BE(UNI 4)_indoar|
00 / \
! et — 2
Lttt et "
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592450 47.42 88.57 -41.15 32,63 34.08 11.33 34.47 3.88 180 111 AVERAGE
2 5937.75 47.37 88.20 -48.83 32.54 34.08 11.43 34.47 3.87 188 111 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-11 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
PEAK(UNII 4)_inddor PEAK(UNII 4)_inddor
mol T f __LF 1 N 00 f __LF 1 M
N14).0n 1 NL4).in
L T O R SRR R R U e . L e R, s iSi [
34 34
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11698.08 51.26 74.00 -22.74 34.95 38.60 15.82 40.37 2.26 - -- PEAK 1 11699.08 53.32 74.00 -20.68 37.61 38.60 15.82 40.37 2.26 - -- PEAK
2 11699.08 42.23 54.68 -11.77 25.92 38.60 15.82 48.37 2.26 - -~ Average 2 11699.08 42.26 54.08 -11.74 25.95 38.60 15.82 40.37 2.26 - -- Average
3 17535.08 54.93 108.20 -53.27 38.97 48.18 19.14 46.39 3.11 - -- PEAK 3 17535.08 54.87 108.20 -53.33 38.91 48.18 19.14 46.39 3.11 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-12 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 8§15
100 700
10.6G o5 i AVG{UNI2)_ingoo s i AV 4 ingoon
~18G [ T o [ e Bt R AR
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-13 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125
™ PEAK(UNI 4)_indoar
10! f \ 105
875
Jf \ a5
0.
[TV | S e | U L
e L od |
» iy o g . »
i T
38 -
350 o
5 L
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LEOCESAISEN 248629 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuy/n dBulfn dB - dBuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5629.50 51.80 68.20 -16.40 37.80 33.38 11.17 34.45 3.99 352 126 PEAK
2 5650.74 5155 68.75 -17.20 37.45 33.50 1114 34.45 3.91 352 126 PEAK _— Y —— —— ——
IOS00.60 SL36 105,37 -S4.61 .04 3380 1186 .45 301 32 126 PEAC LB/ B/ d g w8 & B o deg
4 5720.87 5035 110.95 -60.59 36.03 3354 1163 .45 .91 32 126 PEAK 1 586500 115.76 ----o- ----o- L.16 3400 1116 3446 3.9 352 126 PEAC
gL 4BV
1225
1
105
AVG{UNI4)_indoor
a7l WG(UNI 4]
70
1 A
sttt it
3 el s
'M.«M“MM
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5865.00 107.95 ------ ------ 93.35 34.88 11.16 34.46 3.98 352 126 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-14 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
e PEAK_BE{UNI 4)_indoor
105, [J
875
70, \
700 f
M e
52 oot Hersote sy b
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuV/m dBuv/m  dB dBuv dB/m dB  dF B de
1 592450 53.82 108.57 -54.75 39.83 34.08 11.33 34.47 3.88 352 126 PEAK
2 5930.75 54.45108.20 -53.75 39.65 34.08 11.40 34.47 3.87 352 126 PEAK
o Level (dBuvim)
1225
105, /mnw-l\
AVG_BE(UNI 4)_indoar|
s _BE(UNIL4)
00 / \\\
2 -'JJ s
it At Pt TVRpY
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592275 46,93 89.85 -42.92 32,15 34.08 11.37 34.47 3.88 352 126 AVERAGE
2 5927.50 45.57 B88.20 -42.63 30.77 34.08 11.39 34.47 3.88 352 126 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-15 of 121
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEJUNT AL TII00T 140,
1225 /‘ 125 :
fm M\ PEAK(UNI 4) indoor]
10! f i 105.
875
_JH \W a5
,
" [TV | S e S U L
52, ! 2 3 4 bbb AMWM LA
i 5! M — ’M " e
3, i byng
350 A
TR e
17,
17
Peak 5600 5650, 5718, 771, 583%. 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK_BE(UNII 4)_indoor 3m DRHIS-E_LE2CBSALSEN 240620 VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mo dBuy/n dBulfn  dB djuV dBfn oAb dB D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1562655 53.29 68.20 -14.91 39.30 33.35 1113 34.45 .98 162 B2 PEAK
20 5650.15 52.35 68.31 -15.96 38.25 33.59 1114 34.45 391 182 B2 PEAK _—
TOS00.00 51810520 -53.00 .86 3380 1LG6 .45 301 1@ 82 PEAC L dBW/n B/ d5 G w8 & B o deg
4 570.87 53.00 110.95 -57.95 35.67 3354 1163 .45 .91 182 62 PEAK 1 586500 119.72 -o-oo- -ooo- 165.12 3400 1116 3446 3.9 12 G2 PE
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a8 WG(UNI 4]
70
1 A
et M s g
" e | b
'Mwww
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5865.80 112,37 ------ ------ 97.77 34.88 11.16 34.46 3.98 182 82 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-16 of 121
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105, ’[‘
875
00 W’J \h“%\
[ -.u"wﬂ Mot i
u N Wt
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5925.80 54.25 108.20 -53.95 39.46 34.08 11.33 34.47 3.88 182 82 PEAK
2 5927.50 ©55.53 108.20 -52.67 40.73 3408 11.30 3447 388 182 82 PEAK
o Level (dBuvim)
1225
105,
10!
s j AVG_BE(UNI 4)_indoar|
00 \
53 ” 17
kbl A et i
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5923.80 49.22 89.66 -40.44 34.44 34,08 11,37 34.47 388 182 82 AVERAGE
2 5928.8@ 43.34 B88.20 -39.86 33.54 34.08 11.39 34.47 388 182 82 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-17 of 121
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
PEAK(UNII 4)_inddor PEAK(UNII 4)_inddor
mol T f __EF 1 N 00 f __EF 1 M
. 4 GUNI4) i
S8 = e e r— ; =
34 30
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11738.08 51.63 74.68 -22.37 35.33 38.60 15.85 40.41 2.26 - -- PEAK 1 11730.08 52.35 74.08 -21.65 36.85 38.60 15.85 40.41 2.26 - -- PEAK
2 1173e.e@ 42.11 54.6@ -11.89 25.81 38.60 15.85 40.41 2.26 - -~ Average 2 11730.0@ 42,10 54.00 -11.99 25.80 38.60 15.85 40.41 2.26 - -- Average
3 17595.08 54.99 108.20 -53.30 38.77 48.19 19.17 46.36 3.13 - -- PEAK 3 17595.08 55.82 108.26 -52.38 39.69 48.19 19.17 46.36 3.13 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-18 of 121
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 8§15
100 700
10.6G o5 i AVG{UNI2)_ingoo s i AV 4 ingoon
~18G i — T B B e e I
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-19 of 121
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wamonae. FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Fundamental
- Level (dBuVim) - Level (dBuvim)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125 )
EAK(UNI 4)_indocr
10! JJ 105,
875
f a5
0.
M [TVt | S e | U L
1
2L P S g ) n
3, o e T
354 s 0!
17
17
Peak 5600 5650, 5718, 771, 8%, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LEOCESAISEN 248629 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBui/n dBulfn dB - dbuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.79 51.69 68.20 -16.51 37.80 33.49 11.15 34.45 3.99 35 123 PEAK
2 5650.74 49.63 68.75 -19.12 35.53 33.50 1114 34.45 3.91 356 123 PEAK _—— Y ——
TOS060 0.6 105,37 503 3.92 3380 1LG6 .45 301 3% 123 PEC LB/ B/ d5 g w8 & B o deg
4 STB.66 6977 112.09 2.5 .44 3384 ILG3 .45 391 36 123 PEAK 1 580500 116,43 -o-oo- -ooo- L7 3400 113 3446 389 356 125 PEKC
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70 -
1 A |
it b e |
k1Y " w
B i
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5885.00 189.53 ------ ------ 94,85 34.88 11.25 34.46 3.89 356 123 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-20 of 121
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
pleveny PEAK_BE(UNI 4)_indoor,
105,
875
00 Jﬁ
M Mz
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.25 04,19 136.02 -35.83 79.49 34,08 11.27 34.46 3.89 3% 123 PEAK
2 5029.80 54.92 108.20 -53.28 40.13 34.08 11.39 34.47 3.87 3% 123 PEAK
o Level (dBuvim)
1225
105, e
75 AVG_BE(UNI 4)_indoar|
00
52 - / 2
bt —— A st ]
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 B86.61 110.82 -23.41 71.91 34,08 11.27 34.46 3.89 356 123 AVERAGE
2 5936.80 47.36 88.20 -4A.84 32.54 34.08 11.42 34.47 3.87 356 123 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-21 of 121
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125 ]
EAK(UNI 4)_indocr
10! / 105,
875
}{ a5
0.
[TV | S S U L
4
7 o rioskai bl il \‘\
lliaribi 52 s — . el
350 i bbb
54 Lt
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuy/n dBulfn dB djuV ddfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.56 52.89 68.20 -15.31 38.80 33.50 11.14 34.45 3.9 100 80 PEAK
2 5650.15 S0.88 68.31 -18.23 35.98 33.50 1114 34.45 3.91 180 8@ PEAK _— Y —— —— ——
IOS00.01 SLI2 105,20 54,08 36.88 3380 1LG6 3445 391 10 80 PEAC LB B/ d R w8 B B o deg
4 57036 5232 11162 -59.3 37.99 3384 1163 .45 .91 188 6 PEAK 1 5805.00 119.64 -o-oo- -ooo- 16498 3400 1123 3446 3.9 10 B0 PR
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70 -
1 A
wwwwﬂ-«-
- BRI e ol
| puprapisisitorte™
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5885.00 111.62 ------ ------ 96.96 34.88 11.23 34.46 3.39 100 8@ AVERAGE
TEL : 886-3-327-0868 Page Number : C1-22 of 121
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105, i
875
00 /J
M 2
52 Bt WWW“{‘M L
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.25 99.21 136.82 -30.81 B84.51 34,08 11.27 34.46 3.89 180 88 PEAK
2 5929.75 57.43 108.20 -50.77 42.63 34.08 11.40 3447 337 180 88 PEAK
4o LEVE! (dBUVIm)
1225
105,
10! %
75 AVG_BE(UNI 4)_indoar|
00
52 Af’/ \"\w 2
, " T, w——
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.50 99.38 109.83 -19.45 75.68 34.08 11.27 34.46 3.89 180 8B AVERAGE
2 5928.80 50.24 B88.20 -37.96 35.44 3408 11.39 34.47 3.38 180 88 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-23 of 121
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Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225
875 875

KUl|4 dqor| KUl|4 dqor|
1)) — f __LF( - 700l — L O f __LF( L

s L __ . . A@@M@ 5; L UL oot AL‘GUHM;\Q@Q

(T repr— o
34 30
Peak 15 15
Av g 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
T MzdW/ndwim B dBW cdin 6 dB B deg T MzdW/ndWm B B cBn @B B B deg
1 11778.08 51.33 74.60 -22.67 34.99 38.64 15.89 40.45 2.26 - -- PEAK 1 11770.08 51.39 74.08 -22.61 35.85 38.64 15.89 40.45 2.26 - -- PEAK
2 11770.0@ 42.28 54.60 -11.72 25.94 38.64 15.89 40.45 2.26 - -~ Average 2 11770.08 42.28 54.08 -11.72 25.94 38.64 15.80 40.45 2.26 - -- Average
3 17655.88 55.64 108.20 -52.56 39.50 48.11 19.21 46.33 3.15 - -- PEAK 3 17655.88 55.46 108.26 -52.74 39.32 48.11 19.21 46.33 3.15 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-24 of 121
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Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G o i AVGUNI4)_ingoar| o i AVG[UNI ) indaor
~18G e 7 T B R R
350 350
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (WHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL

TEL : 886-3-327-0868

FAX . 886-3-

327-0855
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Pol. Horizontal Fundamental
- Level (dBuVim) - Level (dBuvim)
PERR_BEJUNT AL TII00T 140,
1225 /‘ 128 :
! PEAK(UNI 4) indoor
10! \ 105
875
a
, e
700 T M LT 1] (I
528, . ! sk mml'w‘ M
’ oA Sl o e e
30 s : o
150 W
17
17
Peak 5600 5650, 5718, 771, 583%. 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK_BE(UNII 4)_indoor 3m DRHIS-E_LE2CBSALSEN 248620 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuy/n dBulfn dB dBuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5643.07 5188 68.20 -16.32 37.82 33.45 1115 34.45 3.98 373 125 PEAK
20 5650.15 50,12 68.31 -18.19 36.02 33.59 1114 3445 391 373 125 PEK _—
TOS00.01 SLES 105,20 3.5 .36 38D 1LG6 .45 301 373 125 PEAC LB/ B/ d5 g w8 B B o deg
4 5720.87 50.92 110.95 -50.03 36.59 3354 1163 .45 .91 373 125 PEAK 1 5845.00 115,05 -o-oos -oooe leo.50 3400 LI 3446 3.9 3B 125 PR
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a8 WG(UNI 4]
70
1 A
:5\” Jebl A M
Ly sttt
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5845.00 108.58 ------ ------ 94.85 34.80 11.09 34.46 3.98 373 125 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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